Model 350
Vacuum
Packaging Machine

Exploded Views
and Parts List



Front View

Iltem Description Part Number Iltem Description Part Number
1 Housing 004-00229 14  Screw, 1/4-20 051-00264
2 Nut, 1/4-20 Nylon Lock  051-00581 15  Cover Assembly 005-00266
3 Left Guide Block 002-00029 16  Spacers 058-00030
4 Right Guide Block 002-00030 17  Filler Plate 005-00278
5 Washer, 1/4" 051-00740 18  HalfFiller Plate 005-00364
6 Bellows Assembly 005-00045 20  Cover Hold Down 001-02073
8 Seal Bar Assembly 005-00558 21  Shrink Tube 030-00712
9 Rear Panel 004-00361 22  Bolt, 1/4-20 x 2/3" 051-00190
10  GasInjection Bar 005B0042 23  Washer, 1/4" 051-00740
11 Gas Injection Tube 008-00464 24 Nut, 1/4-20 Nylon Lock 051-00581
12 Nut, 1/4-20 056-00020 26  NylonPlug 057-00420

13  FrontPanelAssembly  005-00450



Item Description

1

© 00 ~NO O WDN

=
o

Housing

Front Panel Assembly
Cover Asembly
Spring Assembly

Bolt, 1/4-20 x 1/2"
Nut, 1/4-20

Washer, 1/4

Hinge Block

Screw, 1/4-20 x 1-1/2"
Washer, 1/4

Part Number

004-00229
005-00450
005-00266
004A1224
001-01337
051-00180
051-00580
002-00024
051-00251
051-00740

Item Description

1
12
13
14
15
16
17
18
19

Limit Switch Assembly
Feet

Bolt, 1/4-20 x 1-1/2"
Nut, 1/4-20 Nylon
Electrical Support
Bolt, 1/4-20 x 3/4"

Nut, 1/4-20

Screw, 1/4-20 x 1/2"
Rear Panel

Part Number

004-00261
002-00022
051-00250
051-00581
004-00042
051-00190
056-00002
051-00185
004-00361



Seal Bar Assembly

~.,
T YA RN IF A DA
TN &y ronr

Iltem Description Part Number Item Description Part Number
1 Seal Bar Pre-Assembly 005-00267 7 Bolt, 1/4-20 x 1-1/2" 051-00250

2 Support 002-00509 8 Bolt, 1/4-20 x 1-1/4" 051-00230

3 Bolt, 1/4-20 x 1-1/4" 051-00256 9 Nut, 1/4-20 Nylon 051-00581

4 Exterior Bellows Cover 001-01952 10  Washer, 1/4 051-00740

5 Interior Bellows Cover  001-01953 11 Wiring Duct 038-00230

6 Guide 001-00269



Seal Bar Pre-Assembly

Item Description Part Number
1 Seal Bar 002-00015

2 Connector 002-00031

3 Reflex Band 039-00230

4 “T” Profile Wire 039-00270

5

Set Screw, 1/4-20 x 5/16 052-0395

ltem

© 00

Description

Screw, 8-32x 1-1/2
Nut, 8-32

Teflon Tape
Connector Adapter

Part Number
052-00250
051-00550
176-00200
027-00400



Cover Assembly

1 1|'__I i
[
e
Item Description Part Number Iltem Description Part Number
1 Cover 002-00392 7 Washer, 1/4 051-00740
2 Cover Gasket 179-00005 8 Cover Hinge Assy. 004-00021
3 “O”Ring 076-00010 9 Screw, 1/4-20x 1-1/2  051-00249
4 Spacer 002-00026 10 Lock Washer, 1/4 051-00750
5 Upper Seal Bar Assy.  004A0173 1 Nut, 1/4-20 051-00580
6 Screw, 1/4-20 x 3" 051-00286 N/S  Upper Bar Rubber 008-00291



Electrical Schematic

r=
Hpies Ba: v ATl s l:l:!"llrb;{ll.':lln :.-:'JE S ; ra R
N L TRy T LN LI UL R D ::::L A oS Mt L |-: sl ot S e P HE
LRI R 0ZLMEET JieE- D116 ) B :IE: -nn:;f'u:':u LT -
R J IE:._-
I e e —_— I1Ig.:eu|.|.m- TR ]
e B ‘ = . ANETI
LYY TTENTTETROTT] : i |‘HI| I an: _LJF;T.I-_;\-__F —-__
ik ! | wWr- .
[ —— e —— |- = e
_ 1 ! .
I ::-l E]| | ‘ ! :-!. 1 | |‘ | S |
, ' Lo T
--:'1|r . ':-l,.f' llr‘,“ i i | - e e o
|=::| 9'"'1 “.—I: : : 1 - :: : LI.' ! . i-l'lj:lrl'.l.rl-'.!".rl '
- = : o [] 1 h ;
A H i | Lotk e e
| e N . 1 z J._IN|: 1 E_E :_.\‘ -E ps -.' - —— — I__|'_|_:u 1
e ______j - - L;*.-_.:'c-cT.iilj. BT _ﬁ_]‘J_ ! :. ..‘[ li‘ \:i i .__._i_.,_g._]m.,.u“
[ - - . - Aloirm
= ‘ _::-_'-] r."ﬁ |_ L lii' T” i'-.‘.z:m'
LH A | ' - ! 4 | T "T:l__ml'l mard
. : (LT B : I —_— e —— e — I ﬂ'l" '
Vo ! LTI : ‘I | St tanr
1oh T . _—— . F:.ln\l:'\.mn
r-m-r:: H[-.—.-_"_ -____ _|_'_ t————- -
:. _.'L__fw"“"":'.lrlm
:.I:!.MLI:'.E. m =nay 1.'!:"_1-\.
Item Description Part Number Iltem Description Part Number
A Motor Contactor 025-00030 F Atmosphere Valve 106-00030
(A) Contactor Overload 025-00190 G Bellows Valve 106-00070
B Sealing Contactor 025-00020 H Cover Switch 026-00590
D Gas Solenoid Valve 106-00010 K Transformer, 350 029-00014

E Vacuum Solenoid Valve 106-00030 Transformer, 350D 029-00040



“D” Connector Wiring

WCo~Noa~WNE

10.
11.
12.
13.
14.
15.

Wire SideView
Black: Output to atmosphere valve
White: Output to sealing contactor
Orange: Output to gas valve
Red/White: Contact of PC board relay, activates when machineison
Red/Black: Contact of PC board relay, activates when machineison
Green: Input 9 VAC
----- Jumped with 6
Blue: To cover switch
----- : Not used
White/Black:  Output to vacuum valve
Orange/Black:  Output to sealing valve
Red: Input 12 VAC
Green/White:  Input 9 VAC
----- : Jumped with 13
Blue/White: To cover switch



[ e e e

Al REWEILATOR

——-—— e — — — — — — — —

r 1
HOTE: SET TO A WAMIMUM OF 45 PEI I

Pneumatic

(% -

—_—— — —n — = .

Item Description

1

2
3
4

Gas Valve
Vacuum Gauge
Bellows Valve
Atmosphere Valve

———

I
I
I
—

PUWF

Part Number
106-00010 5
114-00260 6
106-00070 7
106-00020

Item

Description
Pressure Regulator
Pressure Gauge
Support

Part Number
114-00147
114-00245
114-00170



